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Version 1.5

/CESTRIKER"

PARTS LIST

1600-2600 LITER POLY ELECTRIC SPREADER
(US 2100-3400 POLY ELECTRIC SPREADER)

This manual replaces all editions with an earlier date.



TABLE OF CONTENTS

Spreader assembly
Chute assembly
Tarp kit
Wire assembly
Extension kit
Front cover assembly
Back cover assembly
LED Rear light kit
Auger gearbox pre-assembly
Auger screw preassembly
Conveyor bottom preassembly
Invert-vee assembly
Pull pipe assembly
Net assembly
Valve preassembly
Breather valve
Pre-wet valve preassembly
Pump + pre-wet valve
2-port Selector valve preassembly
Pump+2-port selector valve
3-port Selector valve preassembly
Pump+3-port selector valve
Twin Pump+3-port selector valve
Filter preassembly
Main fill valve assembly
Electrical components
Controller assembly
Connectors



SPREADER ASSEMBLY
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SPREADER ASSEMBLY

Item Qty | Partno. Description

1 1 H26412 Icestriker 1600 bin grey (orange: H26414)

2 2 H26730 Index plunger

3 1 H27482 Pump assembly

4 2 H26689 Gas spring

5 2 H25839 Nozzle

7 2 HH16070 3/4” 3-way valve T-port

8 4 H22951 90deg. hose fitting male thread G3/4”-20mm

10 1 HH16071 3/4” 3-way valve L-port

1" 2 H26440 Pull pipe assembly See page 12
12.1 1 H30317 Vibrator 12V 200kg

12.2 1 H30323 Vibrator 24V 200kg

14 4 H26376 Fastening bracket

15 1 H26729 Level indicator

16 2 H22645 Level switch

18 1 H26433 Tarp kit 1600 See page 7
20 1 H26538 Auger bottom 1600

21 1 H27675 Wire assembly 1600 See page 7
22 1 H26584 End bracket, Auger bottom 1600

23 1 H26564 Bracket right

24 1 H26563 Bracket left

25 1 H26716 Adjustable standard top shute

26 1 H26733 Filling assembly 1600

27 1 H26804 Bracket

28 2 H26797 Plate

29 1 H27046 Bracket

30 1 H27440 Front cover assembly See page 8
31 1 H27088 Hook plate 1600

32 1 H27379 Chute assembly See page 6
33 1 H27389 Saltstop kit Icestriker Auger

35 1 H27420 Back cover assembly See page 9
36 1 H27305 Invert Vee assembly See page 12
37 1 H27438 Auger gearbox pre-assembly See page 10
38 1 H27439 Auger screw pre-assembly See page 11
39 1 H27481 Net assembly See page 13
ns 1 H27891 Extension kit grey 2100 (orange H27879) See page 7
ns 1 H27892 Extension kit grey 2600 (orange H27880) See page 7
40 2 H27769 H27769 SS Gas spring assembly 140-650

41 2 H27768 H27768 SS Gas spring assembly 120-200




CHUTE ASSEMBLY - H28914

Item Qty | Partno. Description

1.1 1 H26455 Short chute 1600

1.2 1 H27293 Extended chute 1600

2 1 H27633 Spinner frame 1600

3 1 H27638 Chute gate plate

41 1 H26574 Linear actuator 60mm 24VDC
4.2 1 H27594 Linear actuator 60mm 12VDC
5 1 H26446 Spinner assembly

6 1 H27381 Spinner motor cover

7 2 HF10382 Hexagon socket head bolt

8 2 HF10503 Lock nut M10

9 2 HF 19401 ISO 7380 A2 M12x25

10 5 HF10480 Washer DIN 125 M12 A4

11 2 HF10504 Nyloc DIN 985 M12 A4

12 2 HF10935 Lockbolt M8x20 A4 ISO 8677
13 2 HF19342 DIN 6923 M8 A4

14 1 HF10389 DIN 912 M12x25 A4

15 1 HF10390 DIN 912 M12x30 A4

16 8 HF19123 ISO 7380 A4 M6x16

17 8 HF10512 LOCK NUT M6 A4 DIN985

18 1 H22732 Gearbox

20.1 1 H30255 Electrical motor 12V

20.2 1 H27761 Electrical motor 24V

21 4 HF10501 Washer M6 A4 DIN 127

22 4 HF10438 In Hex Bolt M6x16 DIN 4762 A4
23 1 H28047 Angle adjuster Kit

24 1 H26716 Adjustable standard top chute
25 1 H27625 Lower chute 1600




TARP KIT - H26433

Item Qty | Part no. Description

1 2 H26435 Plate

2 2 H27012 Plate

3 2 H27198 Tarp pipe

4 2 H26437 Tarp pipe

5 4 H26436 Plate

6 2 H26434 Tarpaulin for 1600
7 2 H27271 Bush

WIRE ASSEMBLY - H27675

Item Qty | Part no. Description

1 1 H27679 Wire 4/3--4200mm

2 2 H27677 Wire rope thimble A4 4mm

3 2 H27678 Duplex wire rope clip A4 4mm
4 4 H27685 Lifting eye nut DIN582 A4 M8
5 2 H27686 Heat crimp hose 24/8-60mm
6 3 HF 19348 Bolt M8x14 DIN933 A4

7 2 H25840 Pipe holder

8 1 HF10457 DIN 912 M8x16 A4

9 1 H27088 Hook plate 1600

10 1 H27674 Extension spring SS 1,5x12x50




EXTENSION KIT 2100 - H27891 (Orange kit H27879)

2600 - H27892 (Orange kit H27880)

Item Qty | Part no. Description

1.1 2 H27881 2100 End extension grey (orange H27886)

1.2 2 H27883 2600 End extension grey (orange H27888)

21 2 H27882 2100 Side extension grey (orange H27887)

2.2 2 H27884 2600 Side extension grey (orange H27889)

3 2 H27885 2100/2600 cross bracket grey (orange H27890)

FRONT COVER ASSEMBLY - H27440

Item Qty | Partno. Description

1 1 H27087 Plate

2 2 H27054 Bracket

3 1 H27056 Bracket

4 6 HF 10501 WasherM6 A4 DIN 127

5 5 HF 10502 DIN 127 A4 M8

6 6 HF19122 Hexagon socket head bolt
7 5 HF 10457 DIN 912 M8x16 A4




BACK COVER ASSEMBLY - H27420

Item | Qty | Part no. Description

1 1 H26408 Left hinge
2 1 H26513 Rear hatch
3 1 H26805 Hinge bracket left
4 1 H26806 Hinge bracket right
6 1 H26814 Bracket pair
7 2 H27768 Gas spring 120-250N
8 14 HF10930 | DIN 603 A4 M6x20
9 14 HF19385 | Locknut DIN 6926 A4 M6
10 2 HF10674 | Hex Bolt M10x30
11 6 HF10479 | Washer
12 2 HF10503 | Lock nut M10
13 (4 HF19404 | Axle circlip DIN 471 A2 8x0,8
14 8 HF10743 | Hex Bolt M8x20
15 9 HF19405 | Flange nyloc A4 M8
16 1 H22220 Emergency stop button —
17 1 H27644 Emergency stop protective cover D) ,‘
18.1 (1 H26681 LED Work light (WHITE) MGUU&D @) !
18.2 (1 H21864 LED Work light (RED)
19 |1 | HF10744 | Hex Bolt M8x25
20 1 HF10533 | Washer DIN 9021 M8 A4 _
21 1 H27377 LED Licence plate light = =
22 1 H22247 License plate holder plastic o
23 2 H27378 LED Strobe warning light yellow L
24 1 H26680 LED Rear light kit (see page 10)
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LED REAR LIGHT KIT - H26680 (OPTIONAL)

Item Qty | Partno. Description

1 1 H28362 Rear light holder right

2 1 H28361 Rear light holder left

3 1 H22401 LED rear light pre-assembly with number light
4 1 H22402 LED rear light pre-assembly
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AUGER GEARBOX PRE-ASSEMBLY - H27438

Item Qty | Partno. Description

1 1 H26582 Bracket

2 1 H26726 Auger gearbox 1600

3 1 H26636 Auger gearbox axle

4 1 H26722 Axle coupling half

5 1 H26721 Axle coupling flex element

6 1 H27449 Parallel key 8x7x70

7 1 H27448 Parallel key 8x7x40

8.1 1 H26727 Auger motor 1600, 12V with encoder
8.2 1 H30322 Auger motor 1600, 24V with encoder
9 1 HF 10527 Washer DIN 9021 A4 M12

10 6 HF10502 DIN 127B M8 A4

11 6 HF 10459 DIN 912 M8x25 A4

12 1 HF10876 DIN 7991 A4 M10x20

13 1 HF 14323 Set screw DIN 913 M8x16

14 4 HF 19407 DIN 603 A4 M12x30

15 4 HF 10480 Washer DIN 125 M12 A4

16 4 HF 10504 Nyloc DIN 985 M12 A4
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AUGER SCREW PREASSEMBLY - H27439

Item Qty | Partno. Description

1 1 H27011 Bearing bracket

2 2 H26719 Flange bearing stainless UCF 206
3 1 H26494 Auger screw 1600 normal length
4 1 H27448 Parallel key 8x7x40

5 1 H26722 Axle coupling half

6 1 HF14323 Set screw DIN 913 M8x16

7 1 H27009 Plate

8 8 HF10392 DIN 912 A4 M12x40

9 8 HF10480 Washer DIN 125 M12 A4

10 8 HF10504 Nyloc DIN 985 M12 A4

11 1 HF19408 Axle circlip DIN 471 A2 30x1,5
12 1 HH16082 Straight CL hose adapter 6/M6
13 1 HH12118 Lubrication nipple 45 degree M6
14 4 HF19406 DIN 6926 A4 M10
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CONVEYOR BOTTOM PREASSEMBLY

Item Qty Part no. Description

1 1 H26343 Spreader bottom base

2 1 H26315 Conveyor 1920

3 2 H26358 Bracket

8 1 H26364 Bottom plate

9 1 H26400 Rear spreader wall (conveyor)
18 1 H26370 Plate

19 1 H26577 Vibrator 12V 200kg

20 2 H26371 Plate

21 1 H26372 Bracket

22 6 H26410 Bracket

23 1 H26367 Roller axle

28 1 H26826 Slide bracket left

30 2 H27186 Roller

31 2 H27230 Conveyor scraper

32 2 H27276 Plastic follower

33 2 H27277 Conveyor scraper rubber
34 4 H27310 Plate

Item Qty | Partno. Description

7 1 H26415 Hopper gate . \, 35
10 1 H26633 Roller axle . \ [ )

1.1 1 H27593 Linear actuator 150mm 12V o |l i °

11.2 1 H26573 Linear actuator 150mm 24 V o] o

35 1 H27313 Motor gearbox assembly ° °

39 1 H27600 Connector bracket plate

39
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INVERT-VEE ASSEMBLY - H27305

Item Qty Part no. Description Item Qty Part no. Description

1 5 H26369 Bracket 9 10 HF10744 Hex Bolt M8x25

2 1 H26370 Plate 10 10 HF19405 Flange nyloc A4 M8
3 1 H26372 Bracket 11 18 HF10479 Washer

4 2 H26371 Plate 12 4 HF10673 Hex Bolt M10x25

5 6 HF10923 DIN 603 A4 M10x30 13 10 HF10377 DIN 912 A4 M10x100
6 16 HF10526 Washer DIN 9021 A4 M10 14 14 HF10503 Lock nut M10

7 10 HF 19406 DIN 6926 A4 M10 15 4 H27338 Bush

8 10 HF10492 DIN 125 A4 M8/8,4

PULL PIPE ASSEMBLY - H26440

Item Qty | Partno. Description

1 1 H26443 Pull pipe

2 2 H26441 Bush

3 2 HF10470 Hex nut DIN 934 A4 M16
4 2 HF10696 Hex Bolt M16x120

5 2 H26442 Plate
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NET ASSEMBLY - H27481

Item Qty | Partno. Description

1 2 H27480 Net support bracket

2 3 H26428 Net cross support

3 2 H26429 Net 1600

4 6 H21763 Bracket

5 6 HF19405 Flange nyloc A4 M8

6 18 HF 10930 DIN 603 A4 M6x20

7 18 HF 19385 Locknut DIN 6926 A4 M6
8 8 HF10533 Washer DIN 9021 M8 A4
9 8 HF 10502 DIN 127 A4 M8

10 8 HF 10458 DIN 912 A4 M8x20
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VALVE PREASSEMBLY - 27486

Item Qty Part no. Description

1 1 H26739 Bracket

21 1 H28015 Electric valve 2/2 1/2” 12VDC
22 1 H28016 Electric valve 2/2 1/2” 24VDC
3 2 H22954 Hose tting ,M G1/2"-13mm

4 2 HF 10426 M5x10 DIN 4762 A4

5 2 HF10511 Lock nut

BREATHER VALVE - H28500

Item Qty Part no. Description
1 4 H28500 Breather valve for airflow
1
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Item Qty Part no. Description

1 1 H26739 Bracket

21 1 H28015 Electric valve 2/2 1/2” 12VDC
2.2 1 H28016 Electric valve 2/2 1/2” 24VDC
3 1 H22954 Hose fitting ,M G1/2"-13mm

4 2 HF 10426 M5x10 DIN 4762 A4

5 2 HF10511 Lock nut

6 1 H22990 Threaded fitting 1/2"

7 1 H23026 Female Tee 1/2"

8 2 H22952 90° hose fitting, M G 1/2

PUMP + PRE-WET VALVE

Item Qty | Partno. Description

1 1 H26731 Pump plate

21 1 H25338 Pump with hose nipples, 12V
2.2 1 H30321 Pump with hose nipples, 24V
3 1 H30116-1 Spreader module

4 4 H24772 Vibration dampener SS

5 1 H26565 Bracket plate

6 4 HF19279 DIN 912 M5x30 A2

7 1 H27487 Filter preassembly

8 1 H27486 Prewet Valve preassembly

9 4 HF 10436 In Hex Bolt M6x10 DIN 4762
10 2 HF19123 ISO 7380 A4 M6x16




2-PORT SELECTOR VALVE PREASSEMBLY - H27484

Item Qty Part no. Description

1 1 H26738 Bracket

4 1 H26736 4-way male/female fitting G1/2"
5 1 H27479 Straight M/F adapter 1/2"-->1/2"
6 1 H26737 90deg. M/F adapter 1/2"--1/2"
71 2 H28015 Electric valve 2/2 1/2” 12VDC
7.2 2 H28016 Electric valve 2/2 1/2” 24VDC
8 2 H22954 Hose fitting ,M G1/2"-13mm

9 10 HF10426 M5x10 DIN 4762 A4

10 10 HF10511 Lock nut

11 1 H27478 OR 14x3

12 1 H27477 Blanking cap 1/2"

13 1 H22990 Threaded fitting 1/2"

14 1 H23026 Female Tee 1/2"

15 2 H22952 90° hose fitting, M G 1/2

PUMP+2-PORT SELECTOR VALVE

Item Qty Part no. Description

1 1 H26731 Pump plate

21 1 H25338 Pump with hose nipples, 12V
2.2 1 H30321 Pump with hose nipples, 24V
3 1 H30116-1 Spreader module

4 4 H24772 Vibration dampener SS

5 1 H26565 Bracket plate

6 4 HF19279 DIN 912 M5x30 A2

7 1 H27487 Filter preassembly

8 1 H27484 Selector valve preassembly 2-port
9 4 HF 10436 In Hex Bolt M6x10 DIN 4762
10 2 HF19123 ISO 7380 A4 M6x16




3-PORT SELECTOR VALVE PREASSEMBLY - H27485

Item Qty Part no. Description

1 1 H26738 Bracket

4 1 H26736 4-way male/female fitting G1/2"
5 2 H27479 Straight M/F adapter 1/2"-->1/2"
6 2 H26737 90deg. M/F adapter 1/2"--1/2"
71 3 H28015 Electric valve 2/2 1/2” 12VDC
7.2 3 H28016 Electric valve 2/2 1/2” 24VDC
8 3 H22954 Hose fitting ,M G1/2"-13mm

9 10 HF10426 M5x10 DIN 4762 A4

10 10 HF10511 Lock nut

11 2 H22952 90° hose fitting, M G 1/2

12 1 H22990 Threaded fitting 1/2"

13 1 H23026 Female Tee 1/2"

PUMP+3-PORT SELECTOR VALVE

Item Qty Part no. Description

1 1 H26731 Pump plate

21 1 H25338 Pump with hose nipples, 12V
2.2 1 H30321 Pump with hose nipples, 24V
3 1 H30116-1 Spreader module

4 4 H24772 Vibration dampener SS

5 1 H26565 Bracket plate

6 1 H27485 Selector valve preassembly 3-port
7 4 HF19279 DIN 912 M5x30 A2

8 1 H27487 Filter preassembly

9 4 HF 10436 In Hex Bolt M6x10 DIN 4762
10 2 HF19123 ISO 7380 A4 M6x16




TWIN PUMP+3-PORT SELECTOR VALVE

Item Qty Part no. Description

1 1 H26731 Pump plate

21 2 H25338 Pump with hose nipples, 12V
2.2 2 H30321 Pump with hose nipples, 24V
3 1 H30116-1 Spreader module

4 4 H24772 Vibration dampener SS

5 1 H26565 Bracket plate

6 1 H27485 Selector valve preassembly 3-port
7 8 HF 19279 DIN 912 M5x30 A2

8 2 H27487 Filter preassembly

9 1 H27486 Valve preassembly

10 4 HF 10436 In Hex Bolt M6x10 DIN 4762
11 2 HF19123 ISO 7380 A4 M6x16
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FILTER PREASSEMBLY - H27487

Item Qty Part no. Description

1 1 H22947 Suction filter

2 1 H22948 Elbow 90° F/F 1 1/4"

3 1 H26740 Reduction G1 1/4"-->3/4"

4 1 H25661 Hose fitting, M G 3/4" 13mm

5 1 H24490 Straight hose fitting G1 1/4"-21
6 2 HF19329 Hexagon socket head bolt

7 1 H23552 Filter

MAIN FILL VALVE ASSEMBLY - H28670

Item Qty | Partno. Description

1 1 H24593 Valve 2”

2 1 H25235 Female/Male 45deg threaded fitting G 2”
3 1 H25234 Camlock 2”, male thread G 2”

4 1 H28259 Reduction G2"M-->1 1/4’"M

5 1 H28359 Straight hose fitting 1 1/4’F-->40mm

6 1 H29788 Handle long
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ELECTRICAL COMPONENTS

Part no. Description

H30130 Vehicle side harness

H30131 Extension harness 3m (optional)

H30132 Spreader side harness to vehicle side harness, 1600-2600 (battery + data cable)
H30133 Spreader side harness, 1600-2600

H30134 Spinner motor to spreader module harness

H30135 Beacon harness split

H30136 License plate harness 1600-2600

H30137 Pre-wet harness

H30138 Spraybar 1 harness

H30139 Spraybar 2 harness

H30140 Handspray harness

H30141 Auger-encoder/Vibrator to spreader module harness
H22756 Vehicle side 8-pin data cable

H22761 Spreader side 8-pin cable

H21913 Controller Assembly

CONTROLLER ASSEMBLY - H21913

Item | Part no. Description

1 H22739 Controller front

2 H22975 Controller circuit assembly
3 H22960 RAM mount

22




CONNECTORS

Item | Qty

Part no.

Description

1 1

H30151

Vehicle side harness
connector

2 1 H30152 |Terminal kit (8 pcs 0,5mm?2)

3 1 H30145 |Insert module

4 1 |H25796 |Insert module

5 1 H25763 |Carrier frame

6 1 H25764 |Cable gland

7 1 |H25803 |Cover

8 1 H25765 |Housing

9 1 H26129 |Fuse holder midval small

10 |1 H22885 |Fuse midval 125 A, pink

11 2 |H24273 |Connector 5Smm 25 mm?2

Item | Qty | Part no.|Description

y y H30150 ?g;izg;eorrside harness

2 1 H30153 | Terminal kit (5 pcs 1,0 mmz2)

3 1 H26625 |Insert module

4 1 H25759 |Carrier frame

5 1 H25800 |Insert module

6 1 H25760 |Cable gland

7 1 H25828 |Housing

Item | Qty | Part no.| Description

1 1 H25766 |Spreader side harness
connector holder
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Item

Qty

Part no. | Description

H22305 | Protective cap ATP

2 1 |H22304 | Protective cap AT
3 1 |H22168 | Sealing Cap female
1 2 3

Item | Qty | Part no. | Description
1 1 |H23366 | DT connector kit 1mm?
2 1 |H21879 | Receptacle, 2-Way
3 1 |H21877 |Plug, 2-way

. Male Contact - Pin

. Female Contact - Socket
5 20* | H21881 0,823-1,31mm?
6 1 |H21878 | Wedgelock Plug, 2-Way 2 3 4 S 6 7
7 1 |H21880 | Wedgelock Recep., 2-Way L J

—~—
*minimum order quantity: 20 pcs 1

Item | Qty | Part no. | Description
1 1 | H23368 | DTP Connector kit
2 1 |H21888 |Plug, 2-way
3 1 |H21886 | Receptacle, 2-Way
4 1 |H21889 | Wedgelock Plug, 2-Way
5 1 |H21887 | Wedgelock Recep., 2-Way

. Female Contact - Socket
6 20* | H21884 2.08-3.31 mm2

N Male Contact - Pin
7 20* | H21885 2.08-3 31mm2

*minimum order quantity: 20 pcs

24



Item | Qty | Part no. | Description

1 1 H30154 | Connector Kit, DT 6-way Male
2 1 H30125 | Receptacle, 6-Way

3 1 H30128 | Wedgelock recep., 6-Way

Male Contact - Pin
0,823-1,31mm

4 20* | H21883

*minimum order quantity: 20 pcs

=7

Item | Qty | Part no. | Description

1 1 H30155 | Connector Kit, DT 6-way Female

1 H25941 | Plug, 6-way

Female Contact - Socket

2

3 1 H25942 | Wedgelock Plug, 6-Way
4

0,823-1,31mm

20" | H21881

*minimum order quantity: 20 pcs

@e
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Item | Qty | Part no. | Description
1 1 |H23369 | 10 module connector kit \

Connector Housing

2 | 1 |H21955 | \MPSEAL 35 pin

3 20 |H21956 | Female Contact - Socket

Item| Qty | Part no.| Description

H23370 | Rear lights connector kit

H21910 | Receptacle, 4-Way

H21908 | Plug, 4-Way

H21911 | Wedgelock Recep., 4-Way

Al wWIN
Aalalalala

H21909 | Wedgelock Plug, 4-Way

Male Contact - Pin

6 20* | H21883 0,823-1.31mm?

Female Contact - Socket

7 20" | H21881 0,823-1,31mm?

*minimum order quantity: 20 pcs

Item| Qty | Part no. | Description

1 1 H23529 | Dielectric grease, 50g
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IceStriker™ 1600-2600

Item | Qty | Part no. | Description

1 1 H21935 | Connector for spinner, 8 mm 4 mm?2

2 1 H21953 | Connector for auger/ conveyor, 8 mm 16 mm?
3 1 H24274 | Connector for vehicle side, 10 mm 25 mm?2

4 1 H24207 | Connector for spreader module 8 mm 25 mm?2
5 1 H24273 | Connector for fuse holder, 5 mm 25 mm?2
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